



for those who understand
FOURTY FIVE

Test laboratory
Open Joins-Stock Company OAO "Association 45"
193230, St.-Petersburg, Krylenko, d. 8

Accreditation certificate "Test Saint-Petersburg"
No.8P01.01.026.158 from the 05th of July, 2005

Test report

from the 17th of December, 2007

The presenter of the product — OAO "Association 45"

The object of manufacture of control samples – OAO "Association 45" BSU "Krylenko"

The name of the product — the samples — concrete cubes 150 × 150 × 150

The reason for the execution of the tests — the check of the composition of the concrete B25П4 with the additive "Penetron Admix" (Sampling report No. 3) for water resistance

Test procedure — GOST 12730.5-84

Manufacture date	Test date	Concrete class and marking of the samples	Resistance of the concrete to air penetration s/cm ³	Average value of the resistance of the concrete to air penetration s/cm ³	The grade with respect to water resistance
20.11.07	17.12.07	B25 (2)	65,8	81,1	W18
20.11.07	17.12.07	B25 (1)	77,3		
20.11.07	17.12.07	B25 (5)	79,7		
20.11.07	17.12.07	B25 (4)	82,5		
20.11.07	17.12.07	B25 (3)	84,6		
20.11.07	17.12.07	B25 (6)	87,0		

Production manager
of the OAO "Association 45"

Retjunsckaja U.N.

The head of the laboratory
of the OAO "Association 45"

Andronova S.A.

This report and test results apply only to the samples which have been tested.